

Institut for window technics ift Rosenheim GmbH

Projekt number: 106 31293

Date: 23.02.2006

(The following description does not represent the original wording of the Technical Report)

Test specimen: Balcony glazing system SL 25 / SL 25R with glass thickness
6 mm, 8 mm und 10 mmTitles of tests:

- | Gradual application of negative and positive pressure with reference to permissible stress in glass according to TRLV, based on EN 12 211:2000-06
Windows and doors - wind load resistance
- | Dynamic wind loads up to 120 kilometers per hour based on the American AAMA 501.1 test for curtain walling.

Test results: SL 25 / SL 25R balcony glazing complies with all individual test requirements.

The complete test report is available on request.

